CERTIFICATE OF TESTING

TiTAN

LIFTING TECHNOLDGIES

Allan Marketing Group

-~

Cecn

Allan Marketing Group

42 Clements Ave Bundoora
Victoria 3083

0394667840

Customer : HESNZ
Address :

Customer PO #:
Order #:
Serial Number : Sample 2
Test Date : 03/15/13
Test Time : 09:06:07
Description : 8mm H/T Loadbinder
Customer Notes :

Test Report #: 031513181
Test Type : Break Test

Peak Load : 11510.200 kof
Peak Elongation :
Test Duration : 0:3:28.2 (H:M:S)
Test Standard :  asnzsaaso
W.L.L.: 3800.000 kgf
Comments : Testing
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